



K I C M

KOREA INSTITUTE OF CONSTRUCTION MATERIALS

Add. : 1465-4, Seocho3-Dong, Seocho-Ku, Seoul, Korea
Tel. : (02) 3415-8800~32, FAX : (02) 3415-8730, URL : www.kicm.re.kr

Certificate of Testing(Inspection) Result

Sample No. of Issue : TE 03-2247
Name of Applicant : KWON, OH BONG(DONGYANG PANEL INDUSTRIES CO., LTD.)
Address of Applicant : #17-21, SANGSU-RI, NAM-MYON, YANGJU-GUN, KYONGGI-DO, KOREA
Date of Receipt : JUN. 11. 2003
Name of Test Sample : Mineral wool board(90K 50mm)

Result of Testing(Inspection)

Table with columns: Items, Incombustibility(grad I), Surface test (Melting, Harmful deformation, Crack, Remaining flame, Coefficient of emitting smoke), Time-temperature area, Basic material test (Difference of temperature). Rows include test results for Mineral wool board (90K 50mm) across three items.

Testing Method : KS F 2271-'98

END.

Note) 1. Specimen : Mineral wool etc.

* Object of test(Inspection) : Quality Management.

The above is the result of testing specimen provided by the applicant, and the name of sample has been submitted by the applicant.

COPY

6 21 2003
month day year

Signed [Signature]

월본대조필

The general manager of Korea Institute of Construction Materials